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The following sample(s) was / were submilted and idanitied on behall of tha client as:
Sample Description : HINGE

Supplier itam No

Manufacture

Supglier

Sample Becewving Date . May 15, 2013

Test Performing Date : May 15, 2013 to May 20, 2013
Test Result Summary
Test(s) Requested Result(s) | Comments
1ISO 9227-2012 Grade 10 !
For further details, plaasa rafer to the follawing page(s)

Signed for and on behalf cf
SGS-CSTC Co.. Lid.
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Jack Yao
Approved signatory
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TESTS AND RESULTS

Test Conducted:
180 6227-2012 Corrosion Tests in Artficial Aimospheres — Salt Spray Tests

Scope:

This Intermational Standard specifies the apparatus, the reagents and the procedure o be used in conducting the
neulral salt spray (NSS), acebc acd salt spray (AASS) and copper acceleraled acebc acd salt spray (CASS)
tests for assessmeant of the corrosion resistanca of metallic materials, with or without permanent or temporary
corrasion protection.

It also describes the method employed to evaluate the corrosivity of the test cabinet environment.

It does rot specify the dmensions of test specimens, the exposure period o be used for a particuar product, or
the interpretation of results. Such details are provided in the appropriate product specifications.

The salt spray tests are particularly useful for detecting discontinuibes, such as pores and cther defects in certain
metallic, organic, anodic oxids and conversion coatings.

Tre neutral salt spray test is the test method in which 3 § % sadium chlorida solution in the pH range from 6.5 to
7,2 is atomized under 2 controlled environmeant. it particularly applies to:

= meatals and their allays,

— metallic coatings (anodic and cathodic),

— conversion coafings,

— ancdic oxide coatings, and

— organic cealings en metallic materials.

The acetic acid salt spray test is the test method in which a 5 3% sodium chioride solution with the addition of
glacial acetic acid in the pH range from 3.1 1o 3.3 is atcmized under a controlled envirorment. It is especially
useful for testing decoraliva coatings of copper + reckel + chroenium, or nickal + chromium. |t has also bean
found suitable for testing anodic coatings on aluminum.

The copper accalarated acetic acid salt spray test is the test mathod in which a 5 % sodium chlonde salution with
the addition of copper chloride and glacial acefic acid in the pH range from 3,1 to 3,3 is atomized under a
centrolled erwironment. It is useful for testing decorative coatings of copper + ricke! + chromium, or nicket +
chromium. it has also been found suitable for testing anodic coatings on aluminum.

The salt spray methods are all suitable for checking that the comparative quality of a metallic material, with or
withcut corrosicn prolection, is maintained. They are nol intended 1o be used for comparative testing as a means
of ranking differant matenals relative to each other wath respact to corrosion resistance.

General Test Condition:

The following test program was conducted in 3 laboratary environment maintained at 15°C to 25°C and 50%+45
RH. The sample was individually tested after conditioning in the test environment for at least 24 hours prior to
cenducling the test.

The complete detailed procedures may be found in the referenced specification and are only summarized herein.
The resulls obtained for each of the apolicable tests are presentad in ther respeclive section describing the
proceduras below.
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General Information:

Test Method © MNeutral Salt Spray

Concentration of NaCl Sofution © 5% Sodium CHonde Dissolve in 95% Distill Water
pH of Salt Sciution © B8.5~72

Measura of the salt fog fall 1.5 4 0.5 (mli80cmhy

Test Duration " 48 hours

Test Temperature = 35 0

Test Result

Observation Rating (With reference to ISD 10289:2001) Specimen No. ot ation Fating
Area of defects ! Rating
A it | £, O 8y #1 Grade:10
No defecs i 12
- a0 | 3
81 «-029 ! 5
025 4~ 05 ; 7 #2 Grade:10
as 410 ]
1.0 = 4 0 j 5
25. 4~ 80 2
53 4+ 10 ‘ 3 / !
10 < 4 =2 \ 2
B4<5 } 1
83 4 | a
{ /
Mote:
1. The observation rating is based on 150 10285 2001 which is just method
standard. Pass and Fail citeriz will depend on buyer's acceptabile
specifications ) / /
2. The observation raling is bazed on the 11-step scale of Olo 10,
whara 0 is bad and 10 is gocd.
Remark:

1. For the sample information and pictures, please rafer to the following page.
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SAMPLE INFORMATION AND PICTURES

=

View 1

Test Pictures with Details

Sample after tested - View 1

***End of Report™™*
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